

**ANGUS TESTING & INSPECTION SERVICES LTD****CERTIFICATE OF VISUAL EXAMINATION AND INSPECTION REPORT**
SI 2306 SI 2307

CLIENT: HALLIBURTON LTD Esk Facility Forties Road Montrose	REGISTERED OFFICE: Unit 1, Drumnagair South Barns Laurencekirk AB30 1UP Tel: 01674 673495 Fax: 01674 900399 www.a-t-i-s.com
P.O. No: 4301668807	REFERENCE No:
CERT No: HAL14100-01	INSPECTION DATE: 21.08.14

SERIAL No	QTY.	DESCRIPTION	SWL/PAYLOAD
EL-003	1	45FT CARGO BASKET TO BS7072 13.70M X 1.22M X 1.26M ALL WELDED STEEL CONSTRUCTION 4 TOP RAIL MOUNTED LIFTING POINTS TARE WT: 3600 KG GROSS WT: 10000 KG	6400 KG
EL003/1	1	4 LEG WIRE ROPE SLING ASSY TO BSEN13414-1 4 X 6.45M X 24MM IWRC RHO GALV TERM WITH A347/31MM QUAD ASSY	15.5 TE 0-45 DEG
03/2-5	4	SAFETY PIN BOW SHACKLES	6.5 TON

PREVIOUS TEST DETAILS

UNIT TESTED BY: UIL	CERT No: 128689/107	DATE: 20.12.12
SLING TESTED BY: UIL	CERT No: 127996/59	DATE: 15.08.12

M.P.I. INSPECTION DETAILS

PROCEDURE: A 43 M.P.I.	EQUIPMENT: Min-E-Mag	METHOD: Wet Continuous
SPEC: BS EN ISO 17638	MEDIA: ARDROX 8903W	INSPECTOR: D. McLaren
MATERIAL: Welded Steel	INDICATOR: ARDROX 8032	QUALS: ASNT LEVEL II
RESULTS: A magnetic particle inspection was carried out on lifting point weldments on the equipment. No crack-like indications were noted at time of inspection.		

DECLARATION: I hereby declare that the above information is correct and the equipment had been tested and thoroughly examined in accordance with the appropriate provisions and is free from defects affecting safety.

ENGINEER: D. McLaren	SIGNATURE: 	DATE: 21.08.14
NEXT INSPECTION DATE: 20.02.15		DATE OF MANUFACTURE: UNKNOWN